
1

2

3

4

5

6

7

8

9

ITEM 
NO.

PART 
NUMBER DESCRIPTION QTY.

1 721-80302 Top Chassis Plate 1

2 721-80303 Bottom Chassis Plate 1
3 80300-BA ELEV-8 v3 Boom Assy, Silver 2

4 80300-BA ELEV-8 v3 Boom Assy, Blue 2

5 712-00010 Washer, Saddle black 3/4" 16
6 Spacer, #4x1/8", Blk Ny 16

7 Screw, #4-40x1-3/8", PH, SS 4

8 Screw, #4-40x1-3/4", PH, SS 4

9 Nut, #4-40x9/64", Nylock, SS 8

None 80300-CA
SHEET 1 OF 1

12/18/2015kMontgomery

UNLESS OTHERWISE SPECIFIED:

SCALE: 1:2 WEIGHT: 

PART REVPART  NO.

TITLE:

NAME
DRAWN

None
FINISH

MATERIAL

DIMENSIONS ARE IN INCHES         
TOLERANCES:
FRACTIONAL   1/32
TWO PLACE DECIMAL    0.01
THREE PLACE DECIMAL   0.005

Chassis Assembly
REVISED

DWG REV
A-03 A-01

PROJECT:
ELEV-8 v3 Quadcopter

DATE

PUBLISH kMontgomery 12/18/2015

Copyright 2015 by Parallax Incorporated. 
This work is licensed under the Creative Commons Attribution 4.0 International License. 
To view a copy of this license, visit http://creativecommons.org/licenses/by/4.0/.

http://creativecommons.org/licenses/by/4.0/.



	Sheet1
	Drawing View1


